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2’ PR T
v 4y h Chinese EB-BS931ABE 3.90V/3885mAh/ 15.16Wh
FF i A4 FR
Name of Sample £/ Secondary Li-ion Battery
English EB-BS931ABE 3.90V/3885mAh/ 15.16Wh
g i
i WT24081524
Sample No.
ZERAL RFEHTREFEREA PR A
Consignor Dongguan NVT Technology Co., Ltd.
GV DA RFEHTREAERA PR A
Manufacturer Dongguan NVT Technology Co., Ltd.
LR DIRrS BeAE GRIGAFRAETFM)  ST/SG/AC.10/11/Rev.8 Section 38.3
Test method UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.8 Section 38.3
F5E bRt BeAE GRIGAFRAETFM)  ST/SG/AC.10/11/Rev.8 Section 38.3
Criterion UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.8 Section 38.3
FE AR R
Appearance Silver
FER 52 118 e
Sample Receipt 2024-08-15 Rl ie HiY 2024-08-16 ~ 2024-09-01
Test Date
Date
KT B A REETEIN: WRB: bl SMEERER: B LA vRHIECH
A Altitude S|mulat|on, Thermal test; Vibration; Shock; External short circuit; Crush; Overcharge;
Test Items :
Forced discharge
ZR, RS EBAE GRIGAFRHETM)  ST/SG/AC.10/11/Rev. 88@5%%&&@% ol
K24 The sample has passed the test items of UN Manual of Tests and Cr T/SG/AC 10/11 V\E\B
WY, SE=u}
Conclusion 38.3 jﬁﬂ:—‘gﬁﬁ ﬁ
3% E\%&@te) 2024-09-19 /
#HE /
Comment
v W R AR SE A L X % % 1 5
éjﬁ%i.ﬁﬂﬁﬁt No.1 Xinghui Road, Songshan Lake Park, M S B
Consignor : . 523000
Dongguan City, Guangdong Province, P.R. Post Code
Address ]
China
Mok o TN sl ) 5 Y
Approver ' Reviewer: Compiler:
R RBETFN
Title: Authorized signatory
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Report No. WT24081524

IRFERT REERHA PR 2w vt S50 5 K P4
Dongguan NVT Technology Co.,Ltd. Central Laboratory Test Report

< i T S mh b Y 4% 2
R | KA 4 PRAEECR A AE A RS E | AR | &
Standard requirement or The Clause Number .
NO. | Name of Test Items Test Result Conclusion | Remark
of Standard
e Bt B GRIGARHET ) ST/SG/AC.10/11/Rev.8
1 fen JEE AR 38.3.4.1 k% T.1 WM 1 Ei% /
Altitude simulation | UN Manual of Tests and Criteria See Appendix 1 Pass
ST/SG/AC.10/11/Rev.8 38.3.4.1 Test T.1
o e GRIGAPRIE T ST/SG/AC.10/11/Rev.8
5 G 38.3.4.2 X% T.2 WM 2 & /
Thermal test UN Manual of Tests and Criteria See Appendix 2 Pass
ST/SG/AC.10/11/Rev.8 38.3.4.2 Test T.2
~ e CRIABRET M) ST/SG/AC.10/11/Rev.8
3 =3 38.3.4.3 X% T.3 W 3 Eh% /
Vibration UN Manual of Tests and Criteria See Appendix 3 Pass
ST/SG/AC.10/11/Rev.8 38.3.4.3 Test T.3
. BRE B GRIGARHET ) ST/SG/AC.10/11/Rev.8
4 My 38.3.4.4 XL T.4 WK 4 HH% /
Shock UN Manual of Tests and Criteria See Appendix 4 Pass
oc ST/SGIAC.10/11/Rev.8 38.3.4.4 Test T.4
Y e BeEE GRIGFAREFM) ST/SG/AC.10/11/Rev.8
5 External short 38.3.45 K% T.5 W 5 Ei% /
L UN Manual of Tests and Criteria See Appendix 5 Pass
circuit ST/SG/AC.10/11/Rev.8 38.3.4.5 Test T.5
BeAE GRIGFRARMEFM) ST/SG/AC.10/11/Rev.8
6 s 38.3.4.6 X% T.6 W% 6 Ei% /
Crush UN Manual of Tests and Criteria See Appendix 6 Pass
ST/SG/AC.10/11/Rev.8 38.3.4.6 Test T.6
X BeAE GRIGFAARMEFM) ST/SG/AC.10/11/Rev.8
7 T 38.3.4.7 R T.7 W 7 Eh% ,
UN Manual of Tests and Criteria See Appendix 7 Pass
Overcharge ST/SGIAC.10/11/Rev.8 38.3.4.7 Test T.7
R TCH, WA E CIeAbrdETM)  ST/SG/AC.10/11/Rev.8
8 _ 38.3.4.8 X1 T.8 W% 8 s }
Forced discharge UN Manual of Tests and Criteria See Appendix 8 Pass
ST/SG/AC.10/11/Rev.8 38.3.4.8 Test T.8
o A5 2% A W . 15°C-25°C ; IRIEIREE: /%
Test Environment Condition | Ambient temperature: 15°C-25°C ; Ambient humidity: /%
Rl o
Test Item NA
g AR 561
K 1 /
Subcontracted Test BRI 2 Name / P
Condition Subcontracted . N /
i; 1
Laboratory / A
Address Tel
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Report No. WT24081524

Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 1

K5 . KU H 4475 R,
No. Name of Test Items Altitude simulation
g . LRI Before IS5 After FESE | BARE | R
Sample Sample Status = = Mass Residual Other
No. g | JTEREIE | iR | JFERHIS | Loss(%) | OCV(%) | Event
Mass(g) | OCV(V) | Mass(g) | OCV(V)
1 1é$CYL%LEUI%§1§?ed 50.431 4.466 50.431 4.463 0.00 99.93 @)
2 1é$CYL%LEUI%§1§?ed 50.632 4.467 50.632 4.463 0.00 99.93 @)
3 1é$CYL%LEuI%§1§?ed 50.613 4.465 50.613 4.462 0.00 99.93 @)
4 1é$CYL%LEuI%§1§§ed 50.535 4.468 50.535 4.465 0.00 99.94 0]
5 1é$CYL%LEUI%§1§;Eed 50.708 4.467 50.708 4.464 0.00 99.93 O
6 ZE?ng\T_CI:ELEUII;jJiiEr;Eed 50.572 4.473 50.572 4.469 0.00 99.91 @)
7 2§gYCCYL(I:ELEu|%§]§;E‘ed 50.659 4.472 50.659 4.468 0.00 99.91 O
8 252g$ngLEuT;%f§r§ed 50.612 4.474 50.612 4.470 0.00 99.91 @)
9 ZSZESJEELEU?;%PErfed 50.649 4.473 50.649 4.469 0.00 99.91 @)
10 ZSZESJEELEU?;%PErfed 50.679 4.475 50.679 4.471 0.00 99.91 @)
LR 7 This space intentionally

left blank

i LR V-l DA R-BIR Rk O-Joithile. BN, oMR. B, ToilEK.

Note:

L-Leakage V-Venting D-Disassembly R-Rupture F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.
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Report No. WT24081524

Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 2

Fr 5 2 eI H 445K T BEAR A
No. Name of Test Items Thermal test
g . LRI Before IS5 After FESE | BARE | R
Sample Sample Status = = Mass Residual Other
No. g | JTEREIE | iR | JFERHIS | Loss(%) | OCV(%) | Event
Mass(g) | OCV(V) | Mass(g) | OCV(V)
1 1é$CYL%LEUI%§1§?ed 50.431 4.463 50.428 4.380 0.01 98.13 @)
2 1é$CYL%LEUI%§1§?ed 50.632 4.463 50.628 4.378 0.01 98.09 @)
3 1é$CYL%LEuI%§1§§ed 50.613 4.462 50.610 4.377 0.01 98.10 O
4 1é$CYL%LEuI%§1§§ed 50.535 4.465 50.531 4.381 0.01 98.12 O
5 1C:ZL\§:CYLCELII:EUII;§§1§;Eed 50.708 4.464 50.705 4.378 0.01 98.08 O
6 2:35C1%L5ulﬁiiargged 50.572 4.469 50.567 4.385 0.01 98.11 @)
7 252(‘:':’YCCYI_(I:ELII:EUII;§§1§;Eed 50.659 4.468 50.656 4.384 0.01 98.12 O
8 252?:5(\:@_&?;%1}3&(1 50.612 4.470 50.608 4.387 0.01 98.13 @)
9 ZSZESJEELIEUT?/%@r?ed 50.649 4.469 50.645 4.384 0.01 98.10 @)
10 ZSZESJEELIEUT?/%@r?ed 50.679 4.471 50.676 4.386 0.01 98.11 @)
DL This sp{a;cftetigre]zstionally

i LR V-l DA R-BIR Rk O-Joithile. BN, oMR. B, ToilEK.

Note:

L-Leakage V-Venting D-Disassembly R-Rupture

F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.
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Report No. WT24081524

Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 3

K5 3 KU H 4475 #iez)
No. Name of Test Items Vibration
g . LRI Before IS5 After FESE | BARE | R
Sample Sample Status = = Mass Residual Other
No. g | JTEREIE | iR | JFERHIS | Loss(%) | OCV(%) | Event
Mass(g) | OCV(V) | Mass(g) | OCV(V)
1 1é$CYL%LEUI%§1§?ed 50.428 4.380 50.428 4.379 0.00 99.98 @)
2 1é$CYL%LEUI%§1§?ed 50.628 4.378 50.628 4.377 0.00 99.99 @)
3 1é$CYL%LEuI%§1§§ed 50.610 4.377 50.610 4.377 0.00 99.99 @)
4 1é$CYL%LEuI%§1§?ed 50.531 4.381 50.531 4.381 0.00 99.98 0]
5 1C:ZL\§:CYLCELII:EUII;§§1§;Eed 50.705 4.378 50.705 4.377 0.00 99.99 O
6 2:35C1%L5ulﬁiiargged 50.567 4.385 50.567 4.384 0.00 99.99 @)
7 252(‘:':’YCCYI_(I:ELII:EUII;§§1§;Eed 50.656 4.384 50.656 4.383 0.00 99.99 @)
8 252?:5(\:@_&?;%1}3&(1 50.608 4.387 50.608 4.386 0.00 99.99 0]
9 ZSZESJEELIEUT?/%@r?ed 50.645 4.384 50.645 4.384 0.00 99.98 @)
10 ZSZESJEELIEUT?/%@r?ed 50.676 4.386 50.676 4.385 0.00 99.99 @)
DL This sp{a;cftetigre]zstionally

i LR V-l DA R-BIR Rk O-Joithile. BN, oMR. B, ToilEK.

Note:

L-Leakage V-Venting D-Disassembly R-Rupture

F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.
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Report No. WT24081524

Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 4

Fr 5 4 eI H 445K Mty
No. Name of Test Items Shock
g . LRI Before IS5 After FESE | BARE | R
Sample Sample Status = = Mass Residual Other
No. g | JTEREIE | iR | JFERHIS | Loss(%) | OCV(%) | Event
Mass(g) | OCV(V) | Mass(g) | OCV(V)
1 1é$CYL%LEUI%§1§?ed 50.428 4.379 50.428 4.379 0.00 99.99 @)
2 1é$CYL%LEUI%§1§?ed 50.628 4.377 50.628 4.377 0.00 99.99 @)
3 1éYCCYL(I:ELEu”;§§]§;E‘ed 50.610 4.377 50.610 4.376 0.00 99.99 @)
4 1é$CYL%LEuI%§1§§ed 50.531 4.381 50.531 4.380 0.00 99.99 0]
5 1é$CYL%LEUI%§1§;Eed 50.705 4.377 50.705 4.377 0.00 99.99 O
6 2:35C1%LEUI%§1§;Eed 50.567 4.384 50.567 4.384 0.00 99.99 @)
7 252C‘:E’YCCYI_(I:ELII:EUII;§§1§;Eed 50.656 4.383 50.656 4.383 0.00 99.99 @)
8 252?:5(\:@_&?;%1}3:&(1 50.608 4.386 50.608 4.386 0.00 99.99 0]
9 ZSZESJEELIEUT?/%@r?ed 50.645 4.384 50.645 4.383 0.00 99.99 @)
10 ZSZESJEELIEUT?/%@r?ed 50.676 4.385 50.676 4.385 0.00 99.99 @)
DL This sp{a;cftetigre]zstionally

i LR V-l DA R-BIR Rk O-Joithile. BN, oMR. B, ToilEK.

Note:

L-Leakage V-Venting D-Disassembly R-Rupture

F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.
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Report No. WT24081524
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Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 5

B 5 Ko 445 shEH
No. Name of Test Items External short circuit
sl B dkAs B S TR R o
No. Sample Status Max External Temperature(C) Other Event
1 1C1:YCC\T_CI:ELII:EUI§§1§;Eed 56.00 o
2 1C1:YCC\T_CI:ELII:EUI§§1§;Eed 58.00 o
3| 1CYOLE Fuly charged 0
* | LCYCLE Fuly charged 0
° 1é$c1%5m%§§ia 56.10 o
6 25?3\(CCYLCELEuI%§1§id 58.30 o
! 252c5:YCcYL(|:5L||:Eu|?§c%1§ZE;d 58.30 o
8 252(53$gI_CEL|Euﬂi§/%P?§r§ed 58.10 o
9 252?:$JEELIEUI7T)D/%£r§ed 58.00 S
10 252?:$JEELIEUI7T)D/%£r§ed 58.00 0o
LIRS This spﬁ\e(;tebigﬁﬂtionally

#vE: D-fE R F-2 Ok O-Toffk. EHiR. oK.
Note: D-Disassembly R-Rupture F-Fire O- No Disassembly, No Rupture, No Fire.
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Report No. WT24081524
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Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 6

¥ 6 HIII3L H 44 5 B
No. Name of Test Items Crush
6 5 o2 . oo
i iR e el
Nop Sample Status Max External Temperature(C) Other Event
1 CYCLE 50% % &
1 1 CYCLE 50% Capacity 21.30 0o
1 CYCLE 50% % &
12 1 CYCLE 50% Capacity 21.50 0o
1 CYCLE 50% % &
13 |1 cYCLE 50% Capacity 21.25 o
1 CYCLE 50% % &
14 |1 cvCLE 50% Capacity 21.35 o
1 CYCLE 50% % &
15 |1 cycLE 50% capacity 21.35 o
25 CYCLE 50% % &
16 o5 cycLE 50% capacity 21.35 o
25 CYCLE 50% % &
17 25 cyCLE 50% Capacity 21.25 o
25 CYCLE 50% % &
18 125 cYCLE 50% Capacity 21.25 o
25 CYCLE 50% % &
19 |25 cycLE 50% Capacity 21.25 o
25 CYCLE 50% % &
20 |55 CYCLE 50% Capacity 21.25 o
o This space intentionally
e left blank

#VE: D-fi#fk Pl KO-k, T k.
Note: D-Disassembly F-Fire O- No Disassembly, No Fire.
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Report No. WT24081524
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Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 7

IS . R H 44 5% BT

No. Name of Test Items Overcharge
N : :
L 5 B AR IR
Nop Sample Status Other Event
21 1CYCLE 5E4&7H o
1CYCLE Fully charged

27 1 CYCLE %47 o
1CYCLE Fully charged

23 1CYCLE ZE&7H o
1CYCLE Fully charged

24 1CYCLE &7t o
1CYCLE Fully charged

25 25 CYCLE &7 o
25CYCLE Fully charged

26 25 CYCLE 5E4 7 o
25CYCLE Fully charged

27 25 CYCLE 7E4& 7 o
25CYCLE Fully charged

28 25 CYCLE 747 o
25CYCLE Fully charged

N This space intentionally

e left blank

#VE: D-fi#fk Pl KO-k, T k.
Note: D-Disassembly F-Fire O- No Disassembly, No Fire.
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Report No. WT24081524
IRSEHT BB A PR m) ot S50 S A i o5 - P 35 8
Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 8

ls2=] I H 44K 94 ) TP
No. Name of Test Items Forced discharge

P B RS SRS

Sal\rlrcl)ple Sample Status Other Event

1 CYCLE 5E4iltH
29 1CYCLE Fully o
discharged

1 CYCLE 54l
30 1CYCLE Fully 0
discharged

1 CYCLE 5E4JiH
31 1 CYCLE Fully o
discharged

1 CYCLE 524 iltH
32 1 CYCLE Fully o
discharged

1 CYCLE 5E&JiH
33 1 CYCLE Fully o
discharged

1 CYCLE 5E& i H
34 1 CYCLE Fully O
discharged

1 CYCLE 524 iltH
35 1 CYCLE Fully ©)
discharged

1 CYCLE 5E4JH
36 1 CYCLE Fully o
discharged

1 CYCLE 5E& i H
37 1 CYCLE Fully O
discharged

1 CYCLE 5E4JH
38 1 CYCLE Fully 9
discharged

25 CYCLE ZE4JHE
39 25 CYCLE Fully ©)
discharge

25 CYCLE B4 JHH
40 25 CYCLE Fully 0]
discharged

25 CYCLE B4 JfH
41 25 CYCLE Fully O
discharged

25 CYCLE 4t
42 25 CYCLE Fully 0]
discharged

10/13
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Report No. WT24081524

25 CYCLE 548t
43 25 CYCLE Fully o
discharged

25 CYCLE ZE4JH
44 25 CYCLE Fully (0]
discharged

25 CYCLE &4l H
45 25 CYCLE Fully o}
discharged

25 CYCLE 5E4 /il
46 25 CYCLE Fully o)
discharged

25 CYCLE ZE4JHE
47 25 CYCLE Fully (0]
discharged

25 CYCLE 524/l
48 25 CYCLE Fully 0
discharged

VL D-fffR P2k O- TGk, JoiEg k.
Note: D-Disassembly F-Fire O- No Disassembly, No Fire.
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Report No. WT24081524
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Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix

Pack

(L O

i

The end
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Report No. WT24081524
!

Statement

R R T A S0 % A IR
The test report is invalid if not affixed the official seal of the laboratory to it.

R R R

The test report is invalid if it is blotted out.

IEFERATRIMER, DOS TS 2

The conclusion of the consignation test is only valid for the provided sample.

AR &2 K HkE, 15 RN AT AR IR & HF, el g a RO fd, AT 23,
A test report complaint may be initiated within 15 days from the date of issuance of the report, and a report

exceeding the validity period of the application shall not be accepted.

AARERGEARLI E BV, AnTEs 6.
This report cannot be partial copied, without the written permission of NVT Technology Co.,Ltd. Center

Laboratory

P L E ‘o*_ N

*>
%F%Qﬁ ﬁ@f@% ui
Dong guan NV\[ Tec 0., Ltd. Cem.’ral Laboratory

— I

Hudik: TR ARSE T ARG [ B AR ST 8 5

Addr.: No.8, Xingguo Road,Dongkeng Town, Dongguan City, Guangdong Province, P.R. China
H1f Tel. : +86-0769-38826188

f£H. Fax.: +86-0769-89086589

HE# Email: NVT-CL@nvtpower.com

M1k Website : www.NVTpower.com
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